## Sepsis: Empiric Antibiotic Selection Pathway

Early initiation of appropriate therapy is associated with improved outcomes in <u>severe sepsis and septic shock</u> and these guidelines are intended for use in patients with <u>these syndromes only</u>. All patients with suspected sepsis should have appropriate cultures obtained, although antimicrobial therapy should not be unduly delayed for this. Delays in initiating active therapy have been associated with worsened clinical outcomes and so antimicrobials should be initiated as rapidly as possible. The addition of a second antimicrobial agent can expand the empiric coverage for resistant Gram-negative pathogens. This combination therapy has been advocated by international consensus guidelines (Surviving Sepsis Campaign) in critically ill patients in severe sepsis or septic shock given delays to active therapy in this population has been associated with an increased mortality. Despite the clear mortality benefit of initially active therapy in critically ill patients, combination therapy remains controversial. The addition of a second agent has not been definitively associated with improved outcomes and depending on the severity of illness and patient population may be associated with worsened outcomes. Therefore, the addition of a second agent (e.g. tobramycin added to anti-pseudomonal betalactam) should be based on patient severity of illness, the likelihood of isolating resistant Gram-negative pathogen when culture results become available. Patients who have milder forms of infection may be more appropriately treated with narrow spectrum agents and antibiotic choices in these patients should be based upon current guidelines and clinical judgment. De-escalation to a single active agent is **strongly** recommended when culture and susceptibility results return.

EIAD: extended interval aminoglycoside dosing panel

+/- denotes that the drug is optional and use should be based on assessment of severity of infection and likelihood of resistance or isolation of the pathogen the agent targets

Suspected Source of	Suggested Antibiotics
Infection	
Unknown (includes catheter	Vancomycin IV per pharmacy consult (initial 25mg/kg loading dose)
related blood stream	PLUS EITHER
infection) <sup>‡</sup>	Piperacillin/tazobactam 4.5g IV q8h, infused over 4 hours OR
	Cefepime 1 gm IV q6hr
	+/-
	Tobramycin 7 mg/kg IV EIAD
	Sovere hete lecter allergy (apaphylaxis, hives);
	Vancomycin IV per phormacy consult (initial 25mg/kg loading dose)
	A ztraonam 2 gm IV a8h
	Tohramycin 7 mg/kg IV FIAD
	100rainychi 7 mg/kg 1V EIAD
	Consider Micafungin 100mg IV qday in patients at high risk for invasive candidiasis.
	Major risk factors predicting candidemia at TNMC include: 1) Broad-spectrum antibiotics,
	2) Central venous catheter, 3) Receipt of IPN, 4) Abdominal surgery, and 5) Steroid use. Presence of 2 or fewer of the risk factors suggests a 99.4% chance of <b>not</b> developing
	candidemia, while patients with $>2$ risk factors have a 4.7% risk of developing candidemia.
	See Institutional Guidelines for the Treatment of Invasive Candidiasis for further
Intra abdominal Source	Diperceillin/tezobectom 4.5 g. IV all infued over 4 hours <b>OP</b>
Intra-abuoninai Source	Cofonimo 1 a a6h houra <b>DI US</b> Motronidazola 500 ma IV a8h
	Cereprine 1g qui nouis <b>FLOS</b> Menonidazore 500 mg 1V qon
	+/- Contamicin <b>OP</b> Tobramycin 7 mg/kg IV ELAD
	+/- Vancomucin nor pharmacy consult (initial 25mg/kg loading doca)
	v ancomych per pharmacy consult (mutai 25mg/kg loading dose)

	Severe beta-lactam allergy (anaphylaxis, hives):
	Vancomycin per pharmacy consult (initial 25mg/kg loading dose)
	PLUS
	Aztreonam 2gm IV q8h PLUS Metronidazole 500 mg IV q8h
	+/-
	Gentamicin <b>OR</b> Tobramycin 7 mg/kg IV EIAD
Urinary Tract	Not at risk for multi-drug resistant organisms
	Ceftriaxone 1g IV q24h (2 grams if >80kg)
Patients should be assessed	+/-
for risk of multi-drug	Gentamicin 7 mg/kg EIAD
resistant nathogens.	
resistant puttogensi	Severe beta-lactam allergy (anaphylaxis hives)
Suggested risk factors for	Aztreonam 2 gm IV a8hr
resistant nathogens.	
1) Residence in long-term	Contamicin 7 mg/kg IV FIAD
care facility (LTCF)	Gentamient / ing/kg IV EIAD
2) Recent receipt of broad	At rick for multi-drug resistant organisms
spectrum antibiotics	At fisk for multi-urug resistant organisms
3) History of MDR urinary	Dipersaillin/tezebactam 4.5 g IV a% infused over 4 hours
Distory of recurrent UTI	riperacinin/tazobaciani 4.5g iv qon, infused over 4 nours
5) Nosocomial UTI	+/- Contomicin 7 ma/ka IV ELAD
-,	
	+/- Vancomucin non nhormoou consult (initial 25ma/ka loading doco)
	vancomychi per pharmacy consult (mitiai 25mg/kg loading dose)
	Severe beta-lactam allergy (anaphylaxis, hives):
	$\Delta z treenam 2 gm IV a8h$
	PLUS
	Gentamicin 7 mg/kg IV FIAD
	PLUS
	Vancomycin per pharmacy consult (initial 25mg/kg loading dose)
Community Acquired	Ceftriaxone 1 gram (2 grams if $> 80 \text{ kg}$ ) IV a24h
Pneumonia – No	PI US FITHER
Psoudomonas Risk Factors	Levefloyacin 750 mg IV $a2/h$ <b>OP</b>
Fyeludes nursing home	$\Delta$ zithromycin 500 mg IV q24h
notionts	Azititolityeni 500 ling 1V q2+li
patients.	Severe heta-lactam alleray (ananhylayis hiyes):
	$\frac{1}{10000000000000000000000000000000000$
See clinical nathways for	$\pm l_{-}$
pneumonia at	T/- Vancomycin IV per pharmacy consult (initial 25mg/kg loading dose)
www.nebraskamed.com/asp	vancomychi i v per pharmacy consult (mittai 25mg/kg loading dose)
	T/= Aztroonam 2 am IV agh
Community Acquired	$C_{\text{efenime 1 gm IV g6hr } \mathbf{OP}}$
Deserver and Deser	Dipersaillin/tazahatam 4.5 g W a% infused over 4 hours
r neumoma – rseudomonas Dick Eastong (structure) lure -	r iperacinin/tazooactani 4.3g i v qon, iniused over 4 nours
disaasa > 10mg	$\mathbf{FLUD}$
uisease, >10111g	Aziunomychi 500 mg iv q24n
Fueludea accessing b	+/- Tohramusin 7 ma/ka IV ELAD
Excludes nursing home	100ramycin / mg/kg iv EIAD
patients.	

	Severe beta-lactam allergy (anaphylaxis, hives):
See clinical pathways for	Levofloxacin 750 mg IV q24h
pneumonia at	PLUS
www.nebraskamed.com/asp	Aztreonam 2 g IV q8h
	+/-
	Tobramycin 7 mg/kg IV EIAD
Nosocomial Pneumonia:	Vancomycin IV per pharmacy consult (initial 25mg/kg loading dose)
healthcare-associated	(Linezolid is also an option)
pneumonia (HCAP),	PLUS
hospital-acquired	Piperacillin/tazobactam 4.5g IV q8h, infused over 4 hours <b>OR</b>
pneumonia (HAP),	Cefepime 1 gm IV q6hr
ventilator-associated	+/-
pneumonia (VAP)	Tobramycin 7 mg/kg IV EIAD
	+/-
<b>Classification as healthcare-</b>	Azithromycin 500 mg IV q24h
associated pneumonia:	
<ul> <li>Antimicrobial therapy in preceding 90 d</li> <li>Hospitalization for &gt;2d in preceding 90 d</li> </ul>	Severe beta-lactam allergy (anaphylaxis, hives):
• Residence in a nursing home or extended	Vancomycin IV per pharmacy consult (initial 25mg/kg loading dose)
care facility • Home wound care	PLUS
Home infusion therapy (including	Aztreonam 2 gm IV q8h
antibiotics) • Chronic dialysis within 30 d	PLUS
• Immunosuppressive disease and/or therapy	Tobramycin 7 mg/kg IV EIAD
	+/-
See clinical pathways at	Levofloxacin 750mg IV q24h
www.nebraskamed.com/asp	+/-
Add agithnomyoin if paguining	Azithromycin 500 mg IV q24h
coverage of atypical pathogens	+/-
(e.g. Legionella sp.) Do not	Clindamycin 600 mg IV q8h
combine with levofloxacin.	
In motion to with hote lostom	
allergy add levofloyacin if	
suspicion for <i>S. pneumoniae</i>	
infection and/or clindamycin if	
concern for aspiration	
Skip/Soft Tissue:	Vancomycin IV Preferred (initial loading dose of 25mg/kg)
Skiil/Soft Hissue.	OR
	Daptomycin 6 mg/kg IV
	OR
	Oxacillin 29 IV O4H <b>if MRSA not suspected or ruled out</b>
	okachini 2517 Q III ii Milori not suspected of fuied out
Necrotizing Skin/Soft Tissue:	Vancomycin (preferred) or Daptomycin as above
Gas Gangrene or Necrotizing	PLUS
Fasciitis	Piperacillin/tazobactam 4.5g IV q8h, infused over 4 hours
(Add Clindamycin if Streptococci	+/-
suspected or evidence of toxic	Clindamycin 900mg IV Q8H
shock syndrome present)	